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1. VERIFICATION OF CONFORMITY
Applicant LANYA ELECTRONIC Co., Ltd.

3-5F, Workshop of 6,Lijincheng Science & Technology Industrial Area, The
Address East Road of Industrial Area, longhua Street, Bao'an District, Shenzhen City,

Guangdong Province, P.R.China
Manufacturer LANYA ELECTRONIC CO., Ltd.

3-5F, Workshop of 6,Lijincheng Science & Technology Industrial Area, The
Address East Road of Industrial Area, longhua Street, Bao'an District, Shenzhen City,

Guangdong Province, P.R.China

Product Designation

Bluetooth Stereo Headset

Brand Name

N/A

Test Model

BSH558

Date of test

Mar.19,2013 to Mar.26,2013

Deviation

None

Condition of Test Sample

Normal

Report Template

AGCRT-US-BLE/RF (2013-03-01)

We hereby certify that:

The above equipment was tested by Attestation of Global Compliance Co., Ltd. The test data, data evaluation,
test procedures, and equipment configurations shown in this report were made in accordance with the
procedures given in ANSI C63.4 (2003) and the energy emitted by the sample EUT tested as described in this
report is in compliance with radiated emission limits of FCC Rules Part 15.249.

Prepared By

Wall Huang Mar.26,2013
Checked By ,3;0"‘”’"%
A
Forrest Lei Mar.26,2013
Authorized By o ?" 2WJ
Solger Zhang Mar.26,2013
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2. GENERAL INFORMATION

2.1. PRODUCT DESCRIPTION

The EUT is a Bluetooth Stereo Headset designed as a “Communication Device”. It is designed by way of
utilizing the FHSS technology to achieve the system operation.

A major technical description of EUT is described as following

Operation Frequency 2.402 GHz to 2.480GHz

RF Output Power 2.53dBm

Bluetooth Version: V4.0

Modulation GFSK

Number of channels 40

Antenna Designation Integrated Antenna

Antenna Gain 2.0dBi

Power Supply DC3.7V by Built-in Li-ion Battery

Note:BT is active when charging. The USB port only used for charging and can't be used to transfer data with PC

2.2. TEST STANDARDS

The following report of is prepared on behalf of the Attestation of Global Compliance Co., Ltd. in accordance
with FCC Part 15, Subpart C, and section 15.249, 15.203 and 15.209 of the Federal Communication
Commission rules.

The objective is to determine compliance with FCC Part 15, Subpart C, and section 15.249, 15.203 and
15.209 of the Federal Communication Commission rules.

Maintenance of compliance is the responsibility of the manufacturer. Any modification of the product, which
result in lowering the emission/immunity, should be checked to ensure compliance has been maintained.

2.3. RELATED SUBMITTAL(S)/GRANT(S)
This submittal(s) (test report) is intended for FCC ID: ZG8B SH558 filing to comply with Section 15.249 of the
FCC Part 15, Subpart C Rules.

2.4. TEST METHODOLOGY

All measurements contained in this report were conducted with ANSI C63.4-2003, American National Standard
for Methods of Measurement of Radio-Noise Emissions from Low-Voltage Electrical and Electronic Equipment
in the range of 9 kHz to 40 GHz.

The equipment under test (EUT) was configured to measure its highest possible emission level. The test
modes were adapted accordingly in reference to the Operating Instructions. The EUT was tested in all three
orthogonal planes and the worse case was showed.
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2.5. SPECIAL ACCESSORIES

Refer to section 2.2.

2.6. EQUIPMENT MODIFICATIONS

Not available for this EUT intended for grant.
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3. MEASUREMENT UNCERTAINTY
Conducted measurement: +/- 2.75dB
Radiated measurement: +/- 3.2dB
4. DESCRIPTION OF TEST MODES
TEST MODE DESCRIPTION
NO. TEST MODE DESCRIPTION WORST

1 Low channel TX

2 Middle channel TX

3 High channel TX

4 Normal Hopping Y
Note:

1. V means EMI worst mode.

2. All the test modes can be supply by Built-in Li-ion battery, only the result of the worst case was recorded in
the report if no any records.

3. For Radiated Emission, 3axis were chosen for testing for each applicable mode.
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5. SYSTEM TEST CONFIGURATION
5.1. CONFIGURATION OF EUT SYSTEM
Configuration: Normal Operating
EUT PC
Configuration: Continuous TX
EUT Control Panel PC
5.2. EQUIPMENT USED IN EUT SYSTEM
Item Equipment Mfr/Brand Model/Type No. Remark
1 Bluetooth Stereo Headset N/A BSH558 EUT
2 PC DELL INSPIRON AE
5.3. SUMMARY OF TEST RESULTS
FCC RULES DESCRIPTION OF TEST RESULT
§15.203 Antenna Requirement Compliant
§15.207 Power Line Conducted Emission Compliant
§15.209 General Requirement Compliant
§15.249 Emission Bandwidth Compliant
§15.249 Spurious Emission Compliant
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Site Attestation of Global Compliance (Shenzhen) Co., Ltd
Location 2/F., Building 2, No.1-No.4, Chaxi Sanwei Technical Industrial Park, Gushu,
Xixiang, Bao'an District, Shenzhen, Guangdong, China
. The test site is constructed and calibrated to meet the FCC requirements in
Description

documents ANSI C63.4:2003.

ALL TEST EQUIPMENT LIST

Description Manufacturer Model SIN Cal. Date Cal. Due

PSA SERIES AGILENT E4440A US41421290 07/18/2012 07/17/2013
SPECTRUM ANALYZER

BICONICAL ANTENNA AH. SAS-521-4 128 06/08/2012 06/07/2013
LOOP ANTENNA R&S HM525 N/A 07/18/2012 07/17/2013
HORN ANTENNA EM EM-AH-10180 N/A 07/18/2012 07/17/2013
HORN ANTENNA A.H. Systems Inc. SAS-574 -- 07/18/2012 | 07/17/2013
AMPLIFIER EM EM30180 0607030 02/28/2013 02/27/2014
COAXIAL CABLE SCHWARZBECK AK9513 9513-10 07/18/2012 07/17/2013
ggigég?:_l\éi MF MF-7802 MF780208147 07/18/2012 07/17/2013
RECEIVER ANTENNA ETS 2175 57337 07/18/2012 07/17/2013
COAXIAL CABLE ETS SUClC())ZLEX 25498514 07/18/2012 07/17/2013
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7. 815.203-ANTENNA REQUIREMENT

7.1. STANDARD APPLICABLE

According to FCC 15.203, An intentional radiator shall be designed to ensure that no antenna other than that
furnished by the responsible party shall be used with the device. The use of a permanently attached antenna
or of an antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply
with the provisions of this Section. The manufacturer may design the unit so that a broken antenna can be
replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited. This
requirement does not apply to carrier current devices or to devices operated under the provisions of Sections
15.211, 15.213, 15.217, 15.219, or 15.221. Further, this requirement does not apply to intentional radiators
that must be professionally installed, such as perimeter protection systems and some field disturbance
sensors, or to other intentional radiators which, in accordance with Section 15.31(d), must be measured at the
installation site. However, the installer shall be responsible for ensuring that the proper antenna is employed
so that the limits in this Part are not exceeded.

7.2. TEST RESULT
This product has a permanent antenna, fulfill the requirement of this section.
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8. 815.209, 815.249 RADIATED EMISSION
8.1. MEASUREMENT UNCERTAINTY
Based on NIS 81, The Treatment of Uncertainty in EMC Measurements, the best estimate of the uncertainty of

a radiation emissions measurement is +/-3.2 dB.

8.2. STANDARD APPLICABLE

Except as provided in paragraph (b) of this section, the field strength of emissions from intentional
radiators operated within these frequency bands shall comply with the following:

Fundamental Field Strength of Fundamental . )
. Field Strength of Harmonics
Frequency Field Strength
(»V/im)
(MHz) (mV/Im)
902-928MHz 50 500
2400-2483.5MHz 50 500
5725-5875MHz 50 500
24.0-24.25GHz 250 2500

Except as provided elsewhere in this Subpart, the emissions from an intentional radiator shall not
exceed the field strength levels specified in the following table:

Frequency Field Strength Measurement Distance
(MHz) (nVim) (m)
30-88 100* 3
88-216 150* 3
216-960 200* 3
Above 960 500* 3

In the above emission table, the tighter limit applies at the band edges.

Frequency Field Strength Field Strength
(MHz) (n V/m at 3-meter) (dB n V/m at 3-meter)
30-88 100 40
88-216 150 43.5

216-960 200 46

Above 960 500 54
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8.3. TEST PROCEDURE
The setup of EUT is according with per ANSI C63.4-2003 measurement procedure. The specification used
was with the FCC Part 15.249 and FCC Part 15.209 Limit

8.4. TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)
BELOW 30MHz:

LEIEI[:I.-&.FItEr'Ir'IEI I
Armplifier
|
spectruln
D'E|m Anakyzer
30MHz-1000MHz:
~ Biconical r Log antenna
Turntabl 5 o4
; m to 4m
EUT
A
] o

Amplifier-
l and+

Ground \ Coaxial | Receiver
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ABOVE 1000MHz:

Turntable |

Teste | =TT
Receiver: 0.8

| 1

L //
Ground Flane: 2 Coamal Cahile
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8.5. TEST RESULTS
8.5.1. TEST RESULT OF RADIATED EMISSION TEST (9KHZ-30MHZ)

Freq. (MHz) Level (dB uV) Over Limit (dB) Limit Line (dB uV) Remark

- - - -- Seen to Note

Note: The amplitude of spurious emissions which are attenuated by more than 20dB below the permissible
value has no need to be report.
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8.5.2. TEST RESULT
RADIATED EMISSION TEST (30MHZ-1GHZ)-LOW CHANNEL-HORIZONTAL

669 dBuVSim

Limit: —_—
Margin:

13
3000 127.00 774 00 371.00 418 00 51500 £12.00 709.00 A0E_00 100000 MHz
Site:  site #1 Folarization. Horizontal Temperature: 26
Limit: FCC Class B 3M Radiation Power: Humidity: 60 %
EUT: Bluetooth Stereo Headset Distance: 3
M/MN: BSHE58
Mode: Low Channel TX
Maote:

No. Mk Freq. Reading| Factor |Measurement| Limit | Over Detector 'ﬁﬂfjgﬁf DE;ELEE Comment
) MHz dBu'/ dBm dBu'im dBuvim | dB cm degres
1 607167 | 24.35 408 2841 40.00 1159 peak
2 1447832 | 17.86 12.90 30.76 4350 [-12.74] peak
3 2708833 | 17.69 17.22 34.91 46.00 [-11.09] peak
4 | | 4357832 | 1575 | 21.26 IT.m 46.00 |-8.99| peak
5 5133832 | 1292 | 2117 34.08 46.00 -11.91| peak
] 838.3232 | 082 31.08 31.70 46.00 -14.30| peak

RESULT: PASS
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RADIATED EMISSION TEST (30MHZ-1GHZ)-LOW CHANNEL -VERTICAL

66.9 dBuVSm

Limik; —_—
Margin:

=
Eal]

Eat o]
(=3
-

I:J‘E'aumcm 127.00 224.00 3z1.00 41800 515.00 612.00 709.00 0600 100000 MHz
Site:  site #1 Polarization: Vertical Temperature: 26
Limit: FCC Class B 3M Radiation Power: Humidity: &0 %
EUT: Bluetooth Stereo Headset Distance: 3M

M/N: BSH558

Mode: Low Channel TX

Mote:

No. Mk Freq. Reading| Factor |Measurement| Limit | Over Detector Aﬂ:jggﬁ DE;ELEE Comment

) MHz dBu dB8m dBuim dBuvim | dB cm degres

1 199.7500 | 2574 8.23 33497 4350 |-9.53 | peak

2 2401666 | 18.76 14.23 3299 45.00 |-13.01) peak

3 [ * | 5621833 | 1507 | 2379 38.86 46.00 |-7.14| peak

4 621.7000 | 9.593 2503 34 .96 45.00 |-11.04| peak

5 679.6999 | 7.1 2582 3323 46.00 11277 peak

& 7995333 | 5.53 2813 3366 45.00 |-12.34| peak

RESULT: PASS
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RADIATED EMISSION TEST (30MHZ-1GHZ)-MIDDLE CHANNEL-HORIZONTAL

69  dBuV I m

Limik: —_
Margin:

B '

27 ﬁ WW EWW

N -

Iasulnm 127.00 72400 371.00 418.00 515.00 612.00 709.00 80600 1000.00 MHz
Site: site #1 Polarization: Horizontal Temperature: 26
Limit: FCC Class B 3M Radiation Power: Humidity: 60 %
EUT: Bluetooth Stereo Headset Distance: 3M

M/N: BSHE58

Mode: Middle Channel TX

Mote:
No. Mk Freq. Reading| Factor |Measurement| Limit [ Owver Detector ’ﬁﬂ::"l;gf DLZE:LEE Comment

MHz dBu' dBim dBu'im dBuvim | dB cm degres

1 801166 | 1763 | 11.92 2955 40.00 |-1045| peak

2 2401666 | 21459 | 1218 3367 45.00 |-12.33| peak

3 270.8833 | 1769 | 17.22 34.91 45.00 |-11.09] peak

4 | | 4357832 | 1675 | 2126 38.01 46.00 |-7.99| peak

5 506.9166 | 1426 | 22.04 36.30 45.00 |-9.70| peak

6 T67.2000 | 5.14 2776 32.90 46.00 |-13.10| peak

RESULT: PASS
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RADIATED EMISSION TEST (30MHZ-1GHZ)- MIDDLE CHANNEL -VERTICAL

669  dBuVim

Limik: —_
Margin:

i

. Bl ok
x| & i WWM

lasulnm 127.00 224.00 321.00 418.00 515.00 612.00 709.00 80600 1000.00 MHz
Site:  site #1 Polarization: Vertical Temperature: 26
Limit: FCC Class B 3M Radiation Power: Humidity: 60 %
EUT: Bluetooth Stereo Headset Distance: 3M
M/MN: BSH558
Mode: Middle Channel TX
Mote:
No. Mk Freq. Reading| Factor |Measurement| Limit | Over Detector Hﬂ:jgﬁf D-ln—a;;;tr:leee Comment
) MHz dBu/ d8m dButim dBuvim | dB cm degres
1 607167 | 23.35 4.06 2741 40.00 |-12.59| peak
2 199.7500 | 2551 7.21 32.72 43.50 |-10.78| peak
3| * | 4357832 | 1625 | 21.26 37.51 46.00 |-8.49| peak
4 463.2667 | 1548 | 2154 37.02 45.00 |-8.96 | peak
5 SB0.2667 | 1253 | 2402 36.55 46.00 |-9.45| peak
G g46.4166 | 317 3063 33.60 45.00 |-12.20| peak

RESULT: PASS
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RADIATED EMISSION TEST (30MHZ-1GHZ)-HIGH CHANNEL-HORIZONTAL

669  dBuVim

Limit: —
Margin:
I_
o 34
) wtwwa
27
-13
0000 127.00 224.00 321.00 418.00 515.00 £12.00 705.00 A06.00 1000.00 MH3
Site: site #1 Polarization: Horizontal Temperature: 26
Limit: FCC Class B 3M Radiation Power: Humidity: 60 %
EUT: Bluetooth Stereo Headset Distance: 3M
M/N: BSHER8
Mode: High Channel TX
Note:
No. Mk Freq. Reading| Factor |Measurement| Limit [ Over Detector '&ﬂﬁ;ﬂf DLZELEE Comment
) MHz dBuf dBim dBu'im dBuvim | dB cm degres
1 801166 | 19.63 11.92 31.55 40.00 |-8.45| peak
2 270.8833 | 1719 17.22 34.41 46.00 -11.59 peak
3 4357832 [ 1775 | 21.28 39.01 46.00 |-6.99 | peak
4 | * | 4632667 | 17.98 | 21.54 3852 46.00 |-6.48 | peak
5 560.2667 | 1253 | 24.02 36.55 46.00 |-945| peak
& 8431833 | 299 30.99 34.98 46.00 -11.02 peak

RESULT: PASS
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RADIATED EMISSION TEST (30MHZ-1GHZ)-HIGH CHANNEL -VERTICAL

669 dBuVim

Limit:
Margin:

—

S
4
-13
30.000  127.00 774.00 371.00 A18.00 515.00 61200 F09.00 H0E. 00 1000.00 MHz
Site:  site #1 Polarization: Vertical Temperature: 26
Limit: FCC Class B 3M Radiation Power: Humidity: 60 %
EUT: Bluetooth Sterec Headset Distance: 3M
M/N: BSHERB
Mode: High Channel TX
Mote:
No. Mk Freq. Reading| Factor |Measurement| Limit | Over Detector ’ﬂ'ﬂf’lggf DLZE:;E Comment
MHz dBu dBim dBuim dBuvim | dB cm degres
1 1399333 | 18.48 11.56 30.04 4350 |-13.46| peak
2 2401666 | 19.76 14.23 3399 46.00 [-12.01| peak
3% | 5441000 | 1492 | 2356 38.48 46.00 |-T52| peak
4 621.7000 | 1043 | 2503 35486 46.00 -10.54| peak
5 6798999 | 9.41 2582 3523 46.00 |-10.77| peak
] 7995333 | 6.03 2813 34186 46.00 -11.84| peak

RESULT: PASS
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8.5.3TEST RESULT
RADIATED EMISSION TEST(ABOVE 1GHZ)-LOW CHANNEL-HORIZONTAL
800 dBuV/m

: v
PN _,,,.-.-qu.,wﬁ-'w. Al ende R j‘:xq"n_f.d“-;.,-ll‘..- LWRTENTY
40 A MJ L ‘.v,,..,b._,.f-‘mw“-"-’”*w
Ii.;«r'("f«y\lrw x
0.0
1000.000 150000 200000 250000 300000 350000 400000  4500.00  SO00.00 GO00.O0 MHz
Site:  site #1 Folarization: Horizontal Temperature: 26
Limit: FCC Class B 3M Radiation above 1GHZ(PK)  Power: Humidity: B0 %
EUT: Bluetooth Stereo Headset Distance: 3m
MM B=HE58
Mode: Low Channel T
Mote:
Mo, Mk Freg. Reading| Factor [Measurement| Limit | Over Detector Aﬂzgﬂf DLEQELEE Comment
’ MHzZ Buy dBim dBuim dBuyim | dB o degree
1™ | 2402086 | 7513 0.no 75.13 7400 (113 | peak
4000.000 | 44 BO 0.no 44 .60 74.00 [-29.40( peak
5091667 | 46599 0.00 4599 74.00 -27.01) peak

RESULT: PASS
Note : Marker2 is fundamental frequency and the Average result is 45.42dBuVv/m.
6~25GHz at least have 20dB margin. No recording in the test report.
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RADIATED EMISSION TEST(ABOVE 1GHZ)-LOW CHANNEL-VERTICAL

&0.0 dBuV/m

1 Limat: —_—
2
PR P JETTEE S "‘"""““'M"\'.'Itn'l't'-"h'#" * l'h]""'\‘-'-.""""""\"'rmﬂ e ".Hllﬂrh"'vw Wh
40 R T L bl U
."u"l..l"‘"'lnr'\u-‘.ll‘-fﬂ---u""’"«._.*'»_--'lJ'.LJ,,."L''lw il 4T
0.0
1000.000 1500.00 2000.00 2500.00 3000.00 350000 4000.00 4500.00 S000.00 G00D.00 MHz
Site:  site #1 FPolarization: Vertical Temperature: 26
Lirmit: FCC Class B 3M Radiation above 1TGHZPK)  Power: Humidity: B0 %
EUT: Bluetooth Stereo Headset Distance: 3m
b BEHSS3
bMode: Low Channel T
Mote:
) . Antanna| Table
Na. Ml ke Freq. Reading| Factor |[Measurement| Limit | O er Dstector| Height | Degree Comment
' MHz B dBim dButim dButim B om degres
1 | | 2402023 | 7413 oaa 7413 74.00 | 0.13 peak
4291 BBY | 47 23 oaa A7 25 74.00 12672 peak
200000 | 481 oaoo 43.0M1 7400 [2599( peak

RESULT: PASS
Note : Marker 2 is fundamental frequency and the Average result is 45.33dBuVv/m.
6~25GHz at least have 20dB margin. No recording in the test report.
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RADIATED EMISSION TEST(ABOVE 1GHZ)-MIDDLE CHANNEL-HORIZONTAL

£0.0 dBuVm

Limik: —_—

SN ks

PR
AT

2
o . .
ot [Ty ﬂn-l.fmql,,,vﬁ-ﬁw,w.‘l,l") " J""“"J"“nf.\-'h-r”""#”tﬁ"hwﬁ““‘-”"'bh,"n'-*"”'"”-“"v il ey
e o i

Y "

b W
,llﬁ‘.lu"'r‘\"'«"" ML

0.0
1000.000 1500.00 200000 2500000  3000.00 350000 400000 450000 500000 600000 MHz
Site:  site #1 Folarization: Horizontal Temperature: 26
Limit: FCC Class B 3M Radiation above 1GHZ(PK)  Power: Humidity: B0 %
EUT: Bluetooth Stereo Headset Distance: 3m
W/ BSH558
Mode: Middle Channel TX
Mote:
Mo, hel ke Freqg. Reading| Factor |Measurement| Limit | Over Detector Aﬂfjgﬂf DLEQELEE Comment
’ MHz cBu dB/m dButim dBuvim | dB om degres
1 (™| 2442115 | 7430 o.oo 74.30 7400 | 030 | peak
IBB3.333 | 4336 o.oo 4336 7400 |-3064| peak
3 4716667 | 4264 0.oo 42 B4 7400 |-31.36] peak

RESULT: PASS
Note: Marker 2 fundamental frequency and the Average result is 44.41dBuV/m.
6~25GHz at least have 20dB margin. No recording in the test report.
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RADIATED EMISSION TEST(ABOVE 1GHZ)-MIDDLE CHANNEL-VERTICAL

0.0  dBuVim

1 Limit: —_—
A kit
3
: fuast ﬁf‘?‘“u et
40 | . . i o gt iy et B
"'IJWI . lu'u"'/-'-.'rﬁ -'.'wl.v.lp,“r sy "‘jﬁ-‘\_-'r!llumﬂlff"r *,l‘\,a"'.,xfnﬁl-..‘.llplmlr’ """.r '."'\'r g M g il 2l
o, " " il
Ll e
[IN1]

1000.000 1500.00 2000.00 2500.00 3000.00 3500.00 4000.00 4500.00 SO00.00 GODD.OD MHz
Site: site #1 Folarization:  Wertical Temperature: 2B
Limit: FCC Class B 3M Radiation above 1GHZPK)  Power: Humidity: B0 %
EUT: Bluetooth Stereo Headset Distance: 3m
MM BSHS55
tode: Middle Channel T
Mote:

. . Antennal Tahle
Mo, P ke Freq. Reading| Factar |Measurement| Limit | Ower Dstector| Height | Degree Comment
MHZ By dBin dBuyim dBuvim dB cm degree
1 | * | 2442087 | 745D oao F4 59 7400 | 069 peak
I7N BEY | 4051 oao 40.81 7400 (3319 peak
S550.000 | 4396 oao 43,596 74.00 30.04] peak

RESULT: PASS
Note: Marker 2 is the fundamental frequency and the Average result is 43.93dBuVv/m.
6~25GHz at least have 20dB margin. No recording in the test report.
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RADIATED EMISSION TEST(ABOVE 1GHZ)-HIGH CHANNEL-HORIZONTAL

80.0 dBuVSm

1 Limat: —_—

FAT T
TEY O

g .g'

Ed & llll'l'"‘ﬂ‘_ﬂ"l‘,]ll\,ll‘.h—\-*lr_.d\‘l'\lh.
i ped™ ! 'm'w"","'“'fnn'f‘r'u-‘*".-.'wﬂ"ww" i A ”'q_w'-mr-,nl X
drafriio e | b e
-1 =

}PLan‘-”#”r~\
REL

0.0
1000000 150000 200000  Z500.00 300000 350000 400000 450000  5000.00 GOD0.O0 MH2
Site:  site #1 Polarization: Horizontal Temperature: 26
Limit: FCC Class B 3M Radiation above 1GHZPK)  Power: Humidity: 60 %
EUT: Bluetooth Stereo Headset Distance: 3m
MM BEHS5E
hMode: High Channel Tx
Mote:
Mo, bl ke Freq. Reading| Factor |[Measurement| Limit | Over Detector ASESEF DTeaglinlaEe Comment
' MHz cBu dBm B dBuvin | dB Cim degree
1| * | 2480158 | 74.48 000 74.48 7400 | 048 [ peak
3550.000 | 4507 000 45.07 7400 12393 peak
4866.667 | 4563 000 45 .63 7400 12537 peak

RESULT: PASS

Note: Marker 2 is the fundamental frequency and the Average result is 44.56dBuVv/m.
6~25GHz at least have 20dB margin. No recording in the test report.
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RADIATED EMISSION TEST(ABOVE 1GHZ)-HIGH CHANNEL-VERTICAL

80.0 dBuVFm

1 Lirmit: —
3
40 M L A . . .
b | ol il et | ""'-"f'-"’i'»,l,'r.“'.ﬂvr\ Wit el a Ml i «u\’["‘“‘r'm‘tl"“-v'i“""'
e, I i
e f

0.0

1000.000 150000 200000  2500.00 3000.00 3500.00 400000  4AS00.00 SO00.00 GOD0.OD MHz
Site:  site #1 Folarization: VWertical Temperature: 26
Lirmit: FCC Class B 3M Radiation above 1GHZ(PK)  Power: Hurmidity: B0 %
EUT: Bluetooth Stereo Headset Distance: 3m
kM BSHS5S
hMode: High Channel TX
Mote:

. . Antenna| Table
Mo, hke Freq. Reading| Factor |Measurement| Limit | O er Dstector| Height | Degree Comment
' MHz By dBim dBuhim dBuvim | dB Cim degres
1| * | 2480115 | 7455 0.ao 7455 7400 | 0.55 peak
J983.333 | 4248 0.ao 4248 74.00 [31.582 peak
4650000 | 4120 0.ao 41.80 7400 |-32.20] peak

RESULT: PASS
Note: Marker 2 is the fundamental frequency and the Average result is 44.21dBuVv/m.
6~25GHz at least have 20dB margin. No recording in the test report.
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9. §15.249 EMISSION BANDWIDTH

9.1. STANDARD APPLICABLE
Note; for reporting purposes only.

9.2. TEST PROCEDURE

With the EUT’s antenna attached, the EUT’s 20dB Bandwidth power was received by the test antenna, which
was connected to the spectrum analyzer with the START, and STOP frequencies set to the EUT’s operation
band.

9.3. SUMMARY OF TEST RESULTS/PLOTS

Channel Emission Bandwidth (KHz) Limit (KHz)
Low 1.186
Middle 1.235 N/A
High 1.142

Low Channel Test Result

# Agilent R T | Trace
Ch Freq 2.402 GHz : Tracg
Occupied Bandwidth
Clear Write
Ref ® dBm Atten 10 dB
“Peak —-J"\'r|'r\"i'~"'—mvw‘---" A "a)( H0|d
Log s o e
16
dB/ :
Min Hold
View
Blank
Transmit Freq Error 12 1H0fr£2e
® dB Bandwidth 1.1 7 0

Copyright 2000-2005 Agilent Technologies
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Middle Channel Test Result
% Agilent R T |Freq/Channel

Ch Freq 2.442 GHz Trig Free 254?;@%%5%?@

Occupied Bandwidth I

Start Freq

2.44050000 GHz
Atten 10 dB

= ] [ 1 Stop Freq

& -3 2.44350000 GHz

> B B

PRI 4 P CF Step

| 300.000080 kHz

BRaa| Auto Man

| FreqOffset
Center 2.442 066 GHz Snan 3 iHz [

M 100 kHz #UBH 100 kHz
: ; - , Signal Track
Occupied Bandwidth Occ BH % Pur 00 7 |l 0ff

1.0331 MHz b

Transmit Freq Error
% dB Bandwidth

Copyright 2000-2005 Agilent Technologies

High Channel Test Result

% Agilent R T | Trace
Ch Freq 2.48 GHz Trig Free ;race
Occupied Bandwidth I
Clear Write
Ref @ dBm Atten 10 dB
#Peak | Y, | i e k"N ] Max Hold
Log _)',.ﬁ" 3 i, ¢
10 = 7
dB/ et Wl .
Min Hold
View
: #\/BH 160 kHz
cupied Bandvidth Occ BH % Pur : HEL
1.80834 MHz % dB :
Transmit Freq Error <Hz 1""{3
% dB Bandwidth 0

Copyright 2000-2005 Agilent Technologies



10. FCC LINE CONDUCTED EMISSION TEST

Report No.: AGC00021130301F2B
Page 30 of 42

10.1. LIMITS
Maximum RF Line Voltage
Frequency
Q.P.(dBuV) Average( dBuV)
150kHz~500kHz 66-56 56-46
500kHz~5MHz 56 46
5MHz~30MHz 60 50

Note:

1. The lower limit shall apply at the transition frequency.
2. The limit decreases linearly with the logarithm of the frequency in the range 0.15 MHz to 0.50 MHz

10.2. TEST SETUP

Shielded Room

Filter

—O0drm—7m  EUT

0.8

To Measuring Equipment

LISN -

]

Powe

A: Powered through filter
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10.3. PRELIMINARY PROCEDURE

1.

o gk D

©

The equipment was set up as per the test configuration to simulate typical actual usage per the user’s
manual. When the EUT is a tabletop system, a wooden table with a height of 0.8 meters is used and is
placed on the ground plane as per ANSI C63.4 (see Test Facility for the dimensions of the ground plane
used). When the EUT is a floor-standing equipment, it is placed on the ground plane which has a 3-12
mm non-conductive covering to insulate the EUT from the ground plane.

Support equipment, if needed, was placed as per ANSI C63.4.

All I/O cables were positioned to simulate typical actual usage as per ANSI C63.4.

All support equipments received AC120V/60Hz power from a LISN, if any.

The EUT received power by PC which received power by a LISN.

The test program was started. Emissions were measured on each current carrying line of the EUT using a
spectrum Analyzer / Receiver connected to the LISN powering the EUT. The LISN has two monitoring
points: Line 1 (Hot Side) and Line 2 (Neutral Side). Two scans were taken: one with Line 1 connected to
Analyzer / Receiver and Line 2 connected to a 50 ohm load; the second scan had Line 1 connected to a
50 ohm load and Line 2 connected to the Analyzer / Receiver.

Analyzer / Receiver scanned from 150 kHz to 30MHz for emissions in each of the test modes.

During the above scans, the emissions were maximized by cable manipulation.

The following test mode(s) were scanned during the preliminary test.

Then, the EUT configuration and cable configuration of the above highest emission level were recorded for
reference of final testing.

10.4. FINAL TEST PROCEDURE

1.

EUT and support equipment was set up on the test bench as per step 2 of the preliminary test.

2. A scan was taken on both power lines, Line 1 and Line 2, recording at least the six highest emissions.

3.

Emission frequency and amplitude were recorded into a computer in which correction factors were used to
calculate the emission level and compare reading to the applicable limit. If EUT emission level was
less —2dB to the A.V. limit in Peak mode, then the emission signal was re-checked using Q.P and Average
detector.

The test data of the worst case condition(s) was reported on the Summary Data page.



10.5. TEST RESULT OF POWER LINE

Line Conducted Emission Test Line 1-L

80.0 dBuy
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\

Limit:
AVG:

|
,,x;\rmrd\ﬁl-qq hJ | Vﬂlﬁlfbl,hjlu{hK IMM“H. M

3

g
i

M'l] WM% »N J\( ﬂ ﬂls.]

i \_

¥ IJ 'u‘a.f‘ peak
'_J L \I ‘I_r = \ava
-20
0.150 0% [MH=] 5 20000
Site: Conduction FPhase: L1 Temperature: 26
Limit: FCC Class B Conduction{QP) Power: Humidity: 60 %
EUT: Bluetooth Stereo Headset
M/N: BSH558
Mode: Mormal Hopping
Mote:
Reading_Level | Correct Measurement Limit Margin
No. FFE'EI-_ {dBuV) Factor (dBuV) (dBuV) (dB) PIF Comment
(MHz) Pesk ap AVG dB Peak QarF ANG QP ANG QP ANG
1 | 01539 |41.29 19.82| 10,16 |51.45 2998 |B5.78 |55.78 |-14.33}-25.80| P
2 | 0.3457 |36.96 2042( 1031 (4727 30.73159.06 (49.06 |-11.79}-18.33| P
3 | 04620 |34.84 28.91( 1037 |45.21 3926 |56.66 (4666 |-11.45(-736 | P
4 ] 1.3020 (3253 2161 1038 |42.91 31.99 |56.00 (46.00 |-13.09-14.01| P
5| 21939 | 3245 26.07( 1030 (4275 36.37 |56.00 (46.00 |-13.25(-963 | P
6 | 59298 |32.48 16.85| 10.28 |42.76 27.13|60.00 |50.00 |-17.24{-22.87| P
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Line Conducted Emission Test Line 1-N
80.0 dBu¥
Limit: —
AYG: —_—

- |

3
i

)
¥ Y

I | | I|II
30 | "
SoT w4 AN ™
Ml i ‘ 'l"'l'.ﬂ’ v an _” W)/ | ek
ST D ) W/
H : A AVG
-20
0150 1R [MHz=] b 20,000

Site: Conduction Phase: N Temperature: 26

Limit: FCC Class B Conducticn{QF) Power: Humidity: 80 %

EUT: Bluetooth Stereo Headset

M/N: BSH558

Mode: Mormal Hopping

Mote:

Reading_Level | Correct Measurement Limit Margin
No. Freq. {dBuV) Factor (dBuV) (dBuV) {dB) PIF Comment
MHz) Mo | ae [ ave dB Pesk | QP | AvG | QP | Aave | aP | avs

1| 0.14599 14033 18.90( 1016 (5049 29.06 |66.00 |56.00 |-15.51)-26.94) P

2 [ 04138 [33.59 2510 1034 4393 3544|5757 |4T5T |F13.841213] P

3 [ 1.2138 3159 1993 1037 (4196 30.30 |56.00 |46.00 [-14.04)-15.70] P

4 | 23100 (3218 24865 1035 4253 35.00|56.00 |46.00 -13.47)-11.000 P

5 | 45979 [32.53 19.46( 1022 (4275 2968 |56.00 |46.00 |-13.25)-16.32] P

6 [ 14.3537 |30.50 2042 1012 |40.62 30.54 |60.00|50.00 |-19.38)-1946) P
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APPENDIX A: PHOTOGRAPHS OF TEST SETUP
FCC LINE CONDUCTED EMISSION TEST SETUP

FCC RADIATED EMISSION TEST SETUP
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APPENDIX B: PHOTOGRAPHS OF EUT
TOP VIEW OF EUT

BOTTOM VIEW OF EUT
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FRONT VIEW OF EUT

BACK VIEW OF EUT
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LEFT VIEW OF EUT

RIGHT VIEW OF EUT
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OPEN VIEW OF EUT-1

OPEN VIEW OF EUT-2




INTERNAL VIEW OF EUT-1

BT

Antenna

INTERNAL VIEW OF EUT-2
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INTERNAL VIEW OF EUT-3

INTERNAL VIEW OF EUT-4
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INTERNAL VIEW OF EUT-5

----END OF REPORT----



